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Competences and Guarantees

DEKRA is a testing laboratory competent to carry out the tests described in this report.

In order to assure the traceability to other national and international laboratories, DEKRA has a calibration and

maintenance program for its measurement equipment.

DEKRA guarantees the reliability of the data presented in this report, which is the result of the measurements and
the tests performed to the item under test on the date and under the conditions stated in the report and it is based on

the knowledge and technical facilities available at DEKRA at the time of performance of the test.

DEKRA is liable to the client for the maintenance of the confidentiality of all information related to the item under

test and the results of the test.
The results presented in this Test Report apply only to the particular item under test established in this document.

IMPORTANT: No parts of this report may be reproduced or quoted out of context, in any form or by any means,

except in full, without the previous written permission of DEKRA.

General conditions

1. The test results relate only to the samples tested.

2. The test results shown in the test report are traceable to the national/international standard through the
calibration report of the equipment and evaluated measurement uncertainty herein.

3. This report must not be used to claim product endorsement by TAF or any agency of the government.

4. The test report shall not be reproduced without the written approval of DEKRA Testing and Certification
Co., Ltd.

5. Measurement uncertainties evaluated for each testing system and associated connections are given here to
provide the system information for reference. Compliance determinations do not take into account
measurement uncertainties for each testing system, but are based on the results of the compliance

measurement.
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1. General Information

1.1. EUT Description

Product Name Mobile Computer

Trademark CIPHERLAB

Model and /or type RK26

reference

IMEI No. 35453833

EUT Rated Voltage AC 100-240V / 50-60Hz (Power by Adapter)
DC 3.8V (Power by Battery)

EUT Test Voltage AC 120V / 60Hz and DC 5V (Power by Adapter)
DC 3.8V (Power by Battery)

TX Frequency LTE Band 26 : §14MHz ~ 824MHz (Part 90)

Rx Frequency LTE Band 26 : 859MHz ~ 869MHz (Part 90)

Bandwidth 1.4 MHz /3 MHz /5 MHz/ 10 MHz

Type of Modulation  |[QPSK /16QAM / 64QAM

Power Cable MFR: CIPHERLAB, M/N: RK25 SNAP ON

(Optional) Non-Shielded, 1.5m, with one ferrite core bonded.

Power Adapter #1 MFR: Sunny, M/N: SYS1561-1005

(Optional) Input: AC 100-240V~ 1.0A MAX, 50-60Hz
Output: +5.0V=2.0A

Power Adapter #2 MFR: CWT, M/N: 2AEA010BC3D

(Optional) Input: AC 100-240V~ 0.35A, 50-60Hz
Output: 5.0V=2.0A, 10.0W

Supported Unit

Type C Cable MFR: SUNCA, M/N: 1Q11512211-X]J, Shielded, Im

1.2. Antenna List

No. |Manufacturer Part No. Antenna Type Peak Gain

1  |Auden KZLTOLS260011 PIFA 2.3 dBi for Band 26 (Part 90)
(LTE Main, TX/RX)

2 |Auden KZLTOLS260011 PIFA -5.7 dBi for Band 26 (Part 90)
(LTE Aux, RX)

Note: The antenna gain as by the manufacturer provided.
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1.3. Operational Description

The EUT provide all functions described as above. The EUT is tested with maximum rated TX power via
the Base Station simulator. DEKRA has verified the construction and function in typical operation. All the
test modes were carried out with the EUT in normal operation, which was shown in this test report and

defined as:

Test Mode Mode 1: LTE Band 26 (Part 90)
Note:

1. Regards to the frequency band operation; the lowest, middle and highest frequency of channel were
selected to perform the test, and then shown on this report.

2. This device was tested under all configurations, combinations, bandwidths, RB configurations and
modulations, and the worst case was found in QPSK modulation, therefore the “Conducted Band
Edge” & “Spurious Emission” test items perform QPSK modulation in this report.

3. Determining compliance shall be based on the results of the compliance measurement, not taking into
account measurement instrumentation uncertainty.

4. The EUT was performed at X axis, Y axis and Z axis position for radiated spurious emission tests. The

worst case was found at Z axis, so the measurement will follow this same test configuration
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1.4. Configuration of tested System

(a) Configuration of Radiated measurement

Communication

FUT t Tester

(b) Configuration of Conducted measurement

Communication
FUT Tester

1.5. EUT Setup Procedures

Setup the EUT and simulators as shown on 1.4.

Turn on the power of all equipment.

1
2
3 | The EUT was set to communicate with Base Station simulator.
4

Repeat the above procedure (3).
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1.6. Test Facility

Ambient conditions in the laboratory:

Performed Item Items Actual Test Date
) o Temperature (°C) 24.5°C
Radiated Emission .
Humidity (%RH) 583 %
2023/07/27 ~ 2023/09/01
) Temperature (°C) 25.0°C
Conductive -
Humidity (%RH) 65.0 %
USA FCC Registration Number: TW0033

Site Description

Accredited by TAF

Accredited Number: 3023

Test Laboratory

DEKRA Testing and Certification Co., Ltd

Address

No. 5-22, Ruishukeng Linkou District, New Taipei City, 24451, Taiwan

Performed Location

No. 26, Huaya 1st Rd., Guishan Dist.,Taoyuan City 333411, Taiwan, R.O.C.

Phone Number

+886-3-275-7255

Fax Number

+886-3-327-8031
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2. Technical Test

2.1. Summary of test result

Test Item FCC Reference section FCC Limit Result
§2.1046
RF Output Power <100 Watts Pass
§90.635(b)
) ) §2.1049 o
Occupied Bandwidth Within the frequency range Pass
§90.209(b)
Spurious Emission at Antenna §2.1051 <-20 dBm for less than 37.5 kHz P
ass
Terminals <-13 dBm for greater than 37.5 kHz
§90.691
§2.1051
Conducted Emission <-13 dBm Pass
§90.691
Field Strength of Spurious §2.1053
o <-13 dBm Pass
Radiation §90.691
Frequency Stability for §2.1055
<+2.5 ppm Pass
Temperature & Voltage §90.213
Peak to Average Ratio N/A N/A N/A
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2.2. List of test Equipment

Conducted / HY-SRO03
Last Next
Instrument Description | Manufacturer Model No. Serial No.
Calibration | Calibration
Spectrum Analyzer Agilent N9010A MY53470892 | 2022/11/07 | 2023/11/06
Standard Temperature
K SON THS-D4T-100 A0606 2022/08/23 | 2023/08/22
& Humidity Chamber
DC Power Supply Keysight E36234A MY59001234 | 2022/10/31 | 2023/10/30
Radio Communication
Anritsu MT8820C 6201091166 2023/03/22 | 2024/03/21
Analyzer
Radiated / HY-CBO03
Last Next
Instrument Description Manufacturer Model No. Serial No.
Calibration | Calibration
Bi-Log Antenna SCHWARZBECK VULB9168 9168-0678 2021/09/23 | 2023/09/22
Horn Antenna Com-Power AH-840 101100 2021/10/04 | 2023/10/03
Horn Antenna RF SPIN DRHI18-E 210507A18ES | 2023/05/11 | 2024/05/10
Pre-Amplifier SGH 0301 20211007-10 | 2023/01/10 | 2024/01/09
Pre-Amplifier SGH PRAMPI118 20200701 2023/01/10 | 2024/01/09
Pre-Amplifier EMCI EMCO05820SE 980310 2023/01/10 | 2024/01/09
Pre-Amplifier EMCI EMC184045SE 980369
EMC102-KM-K
Coaxial Cable EMCI 1160314
M-600 2023/01/10 | 2024/01/09
EMC102-KM-K
Coaxial Cable EMCI 170242
M-7000
Spectrum Analyzer R&S FSV3044 101113 2023/02/04 | 2024/02/03
Coaxial Cable SGH SGHI18 2021005-1
Coaxial Cable SGH SGHI18 202108-4
2023/01/10 | 2024/01/09
Coaxial Cable SGH HAS800 GD20110223-1
Coaxial Cable SGH HAS800 GD20110222-3
Radio C icati
acio Lommunication Anritsu MT8820C 6201091166 | 2023/03/22 | 2024/03/21
Analyzer
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2.3. Measurement Uncertainty

Uncertainties have been calculated according to the DEKRA internal document with the emissions test
results be included in the report. The measurement uncertainties given below are based on a 95 %

confidence level based on a coverage factor (k=2).

Test Item Uncertainty
Conducted Output Power +1.58 dB
Occupied Bandwidth + 1580.61 Hz
Conducted Band Edge +2.14 dB
Conducted Spurious Emissions +2.14 dB

30MHz~1GHz: +5.88 dB

Radiated Spurious Emissions 1GHz~18GHz: +3.11 dB
18GHz~40GHz: +3.09 dB

Frequency Stability + 0.42 ppm
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3. Conducted Output Power Measurment

3.1. Test Specification

According to FCC Part 2.1046, 90.635

3.2. Test Setup

EUT

3.3. Limits

Radio
Communication
Analvzer

Band

Limit

LTE Band 26/850

ERP< 100 W

3.4. Test Procedure

The EUT is tested with maximum rated TX power via the Base Station simulator, and the output power

was measured at the antenna terminals of the EUT.
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3.5. Test Result of Maximum Power Output

LTE Band 26 (Part 90)
Channel | Modulation | RB RB Maximum Conducted Output Power
No. Offset 1.4M 3M SM 10M
1 #0 22.88 22.00 22.10 --
1 #Mid 23.01 23.02 22.64 --
1 #Max 22.86 22.58 21.65 --
QPSK 50% #0 22.88 22.05 21.55 --
50% #Mid 22.85 22.24 21.91 --
50% | #Max 22.84 22.05 21.36 --
100% -- 21.84 21.98 21.54 --
1 #0 22.08 21.66 21.40 --
1 #Mid 22.13 22.33 21.78 --
1 #Max 22.06 21.88 20.90 --
Low 16QAM 50% #0 21.93 21.17 20.59 --
50% #Mid 21.96 21.25 20.89 --
50% | #Max 21.80 21.07 20.29 --
100% -- 21.06 20.96 20.48 --
1 #0 21.17 21.13 20.40 --
1 #Mid 21.18 21.20 20.73 --
1 #Max 21.04 20.75 19.75 --
64QAM 50% #0 21.03 20.11 19.50 --
50% #Mid 21.01 20.20 19.82 --
50% | #Max 20.98 20.01 19.31 --
100% -- 19.95 19.89 19.37 --
1 #0 22.18 22.42 22.01 21.90
1 #Mid 22.45 22.75 22.56 22.70
1 #Max 22.34 22.41 21.80 22.10
QPSK 50% #0 22.38 21.75 21.60 21.40
50% #Mid 22.36 21.85 21.71 21.78
50% | #Max 22.37 21.78 21.48 21.56
100% -- 21.50 21.74 21.53 21.58
1 #0 21.43 21.69 21.28 21.17
1 #Mid 21.71 21.98 21.82 22.01
1 #Max 21.49 21.64 21.10 21.62
Mid 16QAM 50% #0 21.47 20.86 20.56 20.54
50% #Mid 21.44 20.98 20.79 20.64
50% | #Max 21.34 20.91 20.54 20.61
100% -- 20.61 20.81 20.49 20.40
1 #0 20.41 20.70 20.20 20.18
1 #Mid 20.66 20.89 20.71 20.89
1 #Max 20.48 20.52 19.95 20.53
64QAM 50% #0 20.42 19.76 19.50 19.45
50% #Mid 20.48 19.89 19.75 19.54
50% | #Max 20.62 19.80 19.50 19.50
100% -- 19.45 19.73 19.40 19.30
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1 #0 22.45 22.46 21.77 --

1 #Mid 22.59 22.87 22.65 --

1 #Max 22.48 22.68 22.09 --

QPSK 50% #0 22.41 21.72 21.38 --
50% #Mid 22.57 2191 21.51 --

50% | #Max 22.48 21.83 21.60 --

100% -- 21.37 21.81 21.36 --

1 #0 21.60 21.76 21.08 --

1 #Mid 21.83 22.20 21.84 --

1 #Max 21.80 22.18 21.26 --

High 16QAM 50% #0 21.37 20.61 20.43 --
50% #Mid 21.42 20.79 20.60 --

50% | #Max 21.40 20.71 20.58 --

100% -- 20.40 20.54 20.33 --

1 #0 20.44 20.27 19.99 --

1 #Mid 20.84 20.84 20.72 --

1 #Max 20.71 20.81 20.15 --

64QAM 50% #0 20.33 19.34 19.37 --
50% #Mid 20.81 19.57 19.54 --

50% | #Max 20.64 19.59 19.54 --

100% -- 19.21 19.53 19.25 --
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3.6. Maximum Conducted Power and ERP/EIRP Power

EIRP =Pr+ Gr- Lc=ERP+2.15 dB, ERP=EIRP-2.15 dB
PT = transmitter output power in dBm
GT = gain of the transmitting antenna in dBi

LC = signal attenuation in the connecting cable between the transmitter and antenna in dB

LTE . Conducted Conducted Antenna Gain Maximum Maximum
Band BW | Modulation | Peak Power | Peak Power (dBi) ERP ERP Limit
(dBm) (W) (W) (W)
QPSK 23.01 0.200 23 0.207 100
1.4M | 16QAM 22.13 0.163 2.3 0.169 100
64QAM 21.18 0.131 2.3 0.136 100
QPSK 23.02 0.200 2.3 0.207 100
3M 16QAM 22.33 0.171 2.3 0.177 100
64QAM 21.20 0.132 2.3 0.136 100
20 QPSK 22.65 0.184 23 0.191 100
5M 16QAM 21.84 0.153 2.3 0.158 100
64QAM 20.73 0.118 2.3 0.122 100
QPSK 22.70 0.186 2.3 0.193 100
10 M 16QAM 22.01 0.159 23 0.164 100
64QAM 20.89 0.123 23 0.127 100
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4. Occupied Bandwidth
4.1. Test Secification
According to FCC Part 2.1049, 90.209

4.2. Test Setup

Radio
| Communication
Analvzer
: Directional coupler .
EUT ,
Spectrum
Analyzer

4.3. Test Procedure

The EUT is tested with maximum rated TX power via the Base Station simulator, and the occupied
bandwidth was measured at the antenna terminals of the EUT. The Resolution BW of the analyzer is set to
1 %~5 % of the emission bandwidth. The EUT’s occupied bandwidth is measured as the width of the
signal between two points, one below the carrier center frequency and one above the carrier frequency,
outside of which all emissions are attenuated at least 26 dB below the transmitter power. The plots below

show the resultant display from the Spectrum Analyser.
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4.4. Test Result of Occupied Bandwidth

99 % Occupied Bandwidth 26 dB Bandwidth
BW | Channel Frequency (MHz) (MHz)
(MHz) QPSK 16QAM | 64QAM QPSK 16QAM | 64QAM

1.4M | 26697 814.7 1.0922 1.0911 1.0978 1.281 1.304 1.279
1.4M | 26740 819 1.0925 1.0909 1.0979 1.279 1.294 1.298
1.4M | 26783 823.3 1.0908 1.0913 1.0982 1.275 1.292 1.289
3M 26705 815.5 2.7291 2.7182 2.7178 3.059 3.036 3.040
3M 26740 819 2.7314 2.7215 2.7196 3.047 3.057 3.053
3M 26775 822.5 2.7340 2.7203 2.7234 3.061 3.053 3.051
5M 26715 816.5 4.4907 4.5049 4.4915 4.981 5.004 4.992
5M 26740 819 4.4967 4.5090 4.4956 4.965 5.009 4.983
5M 26765 821.5 4.4996 4.5193 4.4980 4.989 5.006 4.997
10M 26740 819 9.0086 9.0315 9.0114 9.964 9.949 9.981
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Keysight Spectrum Analyzer - Occupied BW == Keysight Spectrum Analyzer - Occupied BW. l=te-
N ET T_senseant] ALIGNAUTO o1 4 ul28, 2023 RE Ac | SENSEANT [ ALIGNAUTO [01:34:00 AMJul26, 2023
‘ Center Freq: 814.700000 MHz Radio Std: None . Y Center Freq: 814.700000 MHz Radio Std: None a Y
== Trig: FreeRun AvglHold:>10110 5 Trig: Free Run AvglHold:>10110
‘ #FGain:Low #Atten: 30 dB Radio Device: BTS #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log——7 Log——7
. CenterFreq|fl Center Freq|f
fwie it
10 (i 814700000 MHz R 814.700000 MHz|
0. o
-10.0 / \ -10.0
200 200 |—— il
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 814.7 MHz Span 2.8 MHz| CF Ste [Center 814.7 MHz Span 2.8 MHz CF Step
f#Res BW 30 kHz #VBW 100 kHz Sweep 3.867 ms| 280.000 kH’; #Res BW 30 kHz #VBW 100 kHz Sweep 3.867 ms 280,000 kHz|
|Auto Man Auto Man
Occupied Bandwidth Total Power 30.3 dBm Occupied Bandwidth Total Power 29.1 dBm
1.0922 MHz Freq Offset 1.0911 MHz FreqOffset|
Transmit Freq Error 215Hz  OBW Power 99.00 % OHz Transmit Freq Error -1.212kHz  OBW Power 99.00 % OHz
x dB Bandwidth 1.281 MHz x dB -26.00 dB x dB Bandwidth 1.304 MHz xdB -26.00 dB
use sTaTus| sc. status
[ Keysight Spectrum Analyzer - Occupied BW =)&) pi [E=R[E=N
[/ [sie ac T senseant] ALIGN AUTO _[01:34:20 AM Jul28, 2023 R Ac | SENSEANT [ ALIGNAUTO [01:35:25 AMJul26, 2023
Center Freq: 814.700000 MHz Radio Std: None Frequency Center Freq: 819.000000 MHz Radio Std: None Frequency
== Trig: FreeRun AvglHold:>10110 5 Trig: Free Run AvglHold:>10110
‘ #FGain:Low #Atten: 30 dB Radio Device: BTS #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dBidiv Ref 30.00 dBm 10 dB/div Ref 30.00 dBm
Log——7 Log——7
=z CenterFreql CenterFreq(
i et e 814700000 MHz] o 819.000000 MHz]
0. o
-10.0 '/ \ -10.0 / \
200 i o 200 N
PVt AN W e N—
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 814.7 MHz Span 2.8 MHz| CF Step [Center 819 MHz Span 2.8 MHz CF Step
f{Res BW 30 kHz #VBW 100 kHz Sweep 3.867 ms| 280000 ki [{Res BW 30 kHz #VBW 100 kHz Sweep 3.867 ms| 280,000 ki
|Auto Man Auto Man
Occupied Bandwidth Total Power 27.9 dBm Occupied Bandwidth Total Power 29.9 dBm
1.0978 MHz Freq Offset 1.0925 MHz Freq Offset
Transmit Freq Error 2.670 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -999 Hz OBW Power 99.00 % OHz
x dB Bandwidth 1.279 MHz x dB -26.00 dB x dB Bandwidth 1.279 MHz xdB -26.00 dB
usc sTaTus| sc: status
ANV Q AN Q
B Keysight Spectrum Analyzer - Occupied BW (== B Keysight Spectrum Anlyzer - Occupied BW =]
[ r [sia ac SENSEANT] ALIGN AUTO _ [01:35:01 AM Jul28, 2023 R [0 Ac | SENSEANT [ ALIGNAUTO [01:34:45 AM 128, 2023
ter Freq: 819.000000 MHz Radio Std: None Frequency | Center Freq: 819.000000 MHz Radio Std: None Frequency
= ree Run Avg|Hold:>10110 T Trig: FreeRun AvglHold:>10110
| #FGain:Low Radio Device: BTS #AFGain:Low © #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log— T (R —
@ Y| CenterFreq| CenterFreq|
0 s ] 819.000000 MHz] et e 819.000000 MHz
0. 0.
-10.0 "//,/ \ -10.0 r// \\
-20.0 -20.0
AR (e
200 300
400 400
500 500
-60.0 -60.0
[Center 819 MHz Span 2.8 MHz| CF Step [Center 819 MHz Span 2.8 MHz| CF Step
[fRes BW 30 kHz #VBW 100 kHz Sweep 3.867 ms 280,000 KHz| [iRes BW 30 kHz #VBW 100 kHz Sweep 3.867 ms 280,000 KHz|
- - |Auto Man - N Auto Man
Occupied Bandwidth Total Power 28.7 dBm Occupied Bandwidth Total Power 27.6 dBm
1.0909 MHz FreqOffset 1.0979 MHz FreqOffset
Transmit Freq Error -2.749 kHz OBW Power 99.00 % 0Hz Transmit Freq Error 825 Hz OBW Power 99.00 % OHz
x dB Bandwidth 1.294 MHz x dB -26.00 dB x dB Bandwidth 1.298 MHz x dB -26.00 dB

=

STATUS

usc

sTaTUS

OCC B26 1.4M CH26740 16QAM

OCC B26 1.4M CH26740 64QAM
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Report No.: 2360754R-RFUSV25S-A P D E K RA

B8 Keysight Spectrum Analyzer - Occupied BW == B3 Keysight Spectrum Analyzer - Occupied BW l=te-
[/ [sie ac [_senseant] ALIGN AUTO _[01:35:56 AM Jul 28, 2023 RE Ac | SENSEANT [ ALIGNAUTO  [01:36:14 AMJul26, 2023
‘ Center Freq: 823.300000 MHz Radio Std: None . Y Center Freq: 823.300000 MHz Radio Std: None a Y
Trig: Free Run AvglHold:>10110 Trig: Free Run AvglHold:>10110
‘ #FGain:Low = #Atten: 30 dB Radio Device: BTS #IFGain:Low - #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log——7 Log——7
. CenterFreq|fl Center Freq|f
o0 e 823.300000 MHz e 823.300000 MHz
0. o
-10.0 / \\ -10.0 \
200 - ~/ 200 \
o hrmn—t N~ 0o N A A
-40.0 -40.0
[-50.0 -50.0
-60.0 -60.0
[Center 823.3 MHz Span 2.8 MHz| CF Ste [Center 823.3 MHz Span 2.8 MHz CF Step
f#Res BW 30 kHz #VBW 100 kHz Sweep 3.867 ms| 280.000 kH’; #Res BW 30 kHz #VBW 100 kHz Sweep 3.867 ms 280,000 kHz|
|Auto Man Auto Man
Occupied Bandwidth Total Power 29.7 dBm Occupied Bandwidth Total Power 28.6 dBm
1.0908 MHz Freq Offset 1.0913 MHz FreqOffset|
Transmit Freq Error 1434 kHz ~ OBW Power 99.00 % OHz Transmit Freq Error 2.407kHz ~ OBW Power 99.00 % OHz
x dB Bandwidth 1.275 MHz x dB -26.00 dB x dB Bandwidth 1.292 MHz xdB -26.00 dB
use sTaTus| sc. status
Keysight Spectrum Analyzer - Occupied BW =)&) & pi [E=R[E=N
500 AC T_senseant] ALIGN AUTO _[01:36:48 AM Jul28, 2023 R Ac | SENSEANT [ ALIGNAUTO  [01:38:24 AMJul26, 2023
Center Freq: 823.300000 MHz Radio Std: None Frequency Center Freq: 815.500000 MHz Radio Std: None Frequency
Trig: Free Run AvglHold:>10110 Trig: Free Run AvglHold:>10110
‘ #FGain:Low = #Atten: 30 dB Radio Device: BTS #IFGain:Low ’ #aten: 3048 Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dBidiv Ref 30.00 dBm 10 dB/div Ref 30.00 dBm
Log——7 Log——7
=z CenterFreq |l At CenterFreq(
10 823.300000 MHz 815500000 MHz
0. o
-10.0 / -10.0 / \
20— ’/ 200} ——= / \‘
30,0 — 200
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 823.3 MHz Span 2.8 MHz| CF Step [Center 815.5 MHz Span 6 MHz| CF Step
f{Res BW 30 kHz #VBW 100 kHz Sweep 3.867 ms| 280000 ki [{Res BW 100 kHz #VBW 300 kHz Sweep 1ms| 600,000 kiin
|Auto Man Auto Man
Occupied Bandwidth Total Power 27.6 dBm Occupied Bandwidth Total Power 30.3 dBm
1.0982 MHz Freq Offset 2.7291 MHz Freq Offset
Transmit Freq Error 1.429 kHz OBW Power 99.00 % 0Hz Transmit Freq Error 11.255 kHz OBW Power 99.00 % OHz
x dB Bandwidth 1.289 MHz x dB -26.00 dB x dB Bandwidth 3.059 MHz xdB -26.00 dB
usc sTaTus| sc: status
ANV Q ( Q
B Keysight Spectrum Analyzer - Occupied BW (== B Keysight Spectrum Anlyzer - Occupied BW ==
[ w S0 ac T_senseant] ALIGN AUTO __ [01:37:57 A Jul28, 2023 R [0 Ac | SENSEANT [ ALIGNAUTO  [01:37:38 AM 128, 2023
| Center Freq: 815.500000 MHz Radio Std: None Frequency | Center Freq: 815500000 MHz Radio Std: None Frequency
=5 Trig: Free Run Avg|Hold:>10110 = Trig: Free Run AvglHold:>10110
| WFGainow Radio Device: BTS MrGaimLow  #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
-og S e
x e ey CenterFreq T N I— CenterFreq
10 815500000 MHz 815.500000 MHz
0. 0.
-10.0 / \ -10.0 /
200 / \ 200 / \ ]
200 300
400 400
500 500
-60.0 -60.0
[Center 815.5 MHz Span 6 MHz| CF Step [Center 815.5 MHz Span 6 MHz| CF Step
[fRes BW 100 kHz #VBW 300 kHz Sweep 1 ms| 600.000 KHz| [iRes BW 100 kHz #VBW 300 kHz Sweep 1ms| 600.000 KHz!
- - |Auto Man - N Auto Man
Occupied Bandwidth Total Power 29.4 dBm Occupied Bandwidth Total Power 28.4 dBm
2.7182 MHz FreqOffset 2.7178 MHz FreqOffset]
Transmit Freq Error 7.325 kHz OBW Power 99.00 % 0Hz Transmit Freq Error 10.771 kHz OBW Power 99.00 % OHz
x dB Bandwidth 3.036 MHz x dB -26.00 dB x dB Bandwidth 3.040 MHz x dB -26.00 dB
use sTaTus| sc. status

OCC B26 3M CH26705 16QAM OCC B26 3M CH26705 64QAM
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Report No.: 2360754R-RFUSV25S-A

D DEKRA

B8 Keysight Spectrum Analyzer - Occupied BW == B3 Keysight Spectrum Analyzer - Occupied BW l=te-
[/ [sie ac T sensean] ALIGN AUTO _[01:38:54 AM Jul 28, 2023 RE Ac | SENSEANT [ ALIGNAUTO  [01:39:15 AMJul26, 2023
‘ Center Freq: 819.000000 MHz Radio Std: None . Y Center Freq: 819.000000 MHz Radio Std: None a Y
== Trig: FreeRun AvglHold:>10110 5 Trig: Free Run AvglHold:>10110
‘ #FGain:Low #Atten: 30 dB Radio Device: BTS #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log——7 Log——7
o B Y P e IS Center Freq( PP P AR RNy Center Freq/f
10 819000000 MHz 819.000000 MHz
0. o
-10.0 / \ -10.0 _\J
20 \. I A
-30.0 -30.0
-40.0 -40.0
[-50.0 -50.0
-60.0 -60.0
[Center 819 MHz Span 6 MHz| CF Ste [Center 819 MHz Span 6 MHz| CF Step
#Res BW 100 kHz #VBW 300 kHz Sweep 1 ms)| 600.000 kH’; f#Res BW 100 kHz #VBW 300 kHz Sweep 1ms| 600.000 kHz|
|Auto Man Auto Man
Occupied Bandwidth Total Power 30.0 dBm Occupied Bandwidth Total Power 29.3 dBm
2.7314 MHz Freq Offset 2.7215 MHz FreqOffset|
Transmit Freq Error 4588kHz  OBW Power 99.00 % OHz Transmit Freq Error 272Hz  OBW Power 99.00 % OHz
x dB Bandwidth 3.047 MHz x dB -26.00 dB x dB Bandwidth 3.057 MHz xdB -26.00 dB
use sTaTus| sc. status
Keysight Spectrum Analyzer - Occupied BW =)&) & pi [E=R[E=N
500 AC T_sensean] ALIGN AUTO _[01:39:42 AM Jul 28, 2023 R Ac | SENSEANT [ ALIGNAUTO  [01:41:15 AMJul26, 2023
Center Freq: 819.000000 MHz Radio Std: None Frequency Center Freq: 822.500000 MHz Radio Std: None Frequency
== Trig: FreeRun AvglHold:>10110 5 Trig: Free Run AvglHold:>10110
‘ #FGain:Low #Atten: 30 dB Radio Device: BTS #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dBidiv Ref 30.00 dBm 10 dB/div Ref 30.00 dBm
Log——7 Log——7
=z CenterFreql CenterFreq(
S P F N e
0 R £19.000000 MHz] aal 822.500000 MHz]
0. o
-10.0 / \ -10.0 / \
[-20.0 \"'l -20.0 \~
V]
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 819 MHz Span 6 MHz| CF Step [Center 822.5 MHz Span 6 MHz| CF Step
ftRes BW 100 kHz #VBW 300 kHz Sweep 1ms| 600000 kx| [{Res BW 100 kHz #VBW 300 kHz Sweep 1ms| 600,000 kiin
|Auto Man Auto Man
Occupied Bandwidth Total Power 28.1 dBm Occupied Bandwidth Total Power 29.7 dBm
2.7196 MHz Freq Offset 2.7340 MHz Freq Offset
Transmit Freq Error 2.987 kHz OBW Power 99.00 % 0Hz Transmit Freq Error 5.798 kHz OBW Power 99.00 % OHz
x dB Bandwidth 3.053 MHz x dB -26.00 dB x dB Bandwidth 3.061 MHz xdB -26.00 dB
usc sTaTus| sc: status
BB Corion Spectrom Arabee - Oceupied B (== B8 Koy et Ansber Occuptea B =]
[ w S0 ac T_senseant] ALIGN AUTO _ [01:40:50 AM Jul28, 2023 R [0 Ac | SENSEANT [ ALIGNAUTO [01:40:16 AM 2128, 2023
| Center Freq: 822.500000 MHz Radio Std: None Frequency | Center Freq: 822500000 MHz Radio Std: None Frequency
7 Trig: FreeRun Avg|Hold:>10110 T Trig: FreeRun AvglHold:>10110
| #FGain:Low Radio Device: BTS #AFGain:Low © #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
-og S e
0
NP [ SNURP APNP N BN Center Freq I N I B | Center Freq
10 822500000 MHz 822,500000 MHz
0. 0.
-10.0 / \ -10.0 / \
200 L 200 Mh-J
e N —
200 300
400 400
500 500
-60.0 -60.0
[Center 822.5 MHz Span 6 MHz| CF Step [Center 822.5 MHz Span 6 MHz| CF Step
[fRes BW 100 kHz #VBW 300 kHz Sweep 1 ms| 600.000 KHz| [iRes BW 100 kHz #VBW 300 kHz Sweep 1ms| 600.000 KHz!
- - |Auto Man - N Auto Man
Occupied Bandwidth Total Power 29.2dBm Occupied Bandwidth Total Power 27.9 dBm
2.7203 MHz FreqOffset 2.7234 MHz FreqOffset]
Transmit Freq Error 1.294 kHz OBW Power 99.00 % 0Hz Transmit Freq Error 5.473 kHz OBW Power 99.00 % OHz
x dB Bandwidth 3.053 MHz x dB -26.00 dB x dB Bandwidth 3.051 MHz x dB -26.00 dB
use sTaTus| sc. status

OCC B26 3M CH26775 16QAM

OCC B26 3M CH26775 64QAM
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Report No.: 2360754R-RFUSV25S-A

D DEKRA

B8 Keysight Spectrum Analyzer - Occupied BW == B3 eysight Spectrum Anlyzer - Occupied BW ==
& [s00 ac T_senseant] ALIGN AUTO _[01:41:54 AM Jul 28, 2023 RE Ac | SENSEANT [ ALIGNAUTO [01:42:34 AMJuI26, 2023
‘ Center Freq: 816.500000 MHz Radio Std: None . Y Center Freq: 816.500000 MHz Radio Std: None a Y
== Trig: FreeRun AvglHold:>10110 5 Trig: Free Run AvglHold:>10110
‘ #FGain:Low #Atten: 30 dB Radio Device: BTS #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log——7 Log——7
. | CenterFreq|fl Center Freq|f
10 e = 816.500000 MHz pernenret 816.500000 MHz|
0. o
-10.0 \ -10.0 / \
[-20.0 / \-‘\" -20.0 / \
300 oot I 200 | ™ e
-40.0 -40.0
[-50.0 -50.0
-60.0 -60.0
[Center 816.5 MHz Span 10 MHz| CF Ste [Center 816.5 MHz Span 10 MHz| CF Step
#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms| 1.000000 MH’; f#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms| 1.000000 MHz|
lAuto Man Auto Man
Occupied Bandwidth Total Power 29.8 dBm Occupied Bandwidth Total Power 29.0 dBm
4.4907 MHz Freq Offset 4.5049 MHz FreqOffset|
Transmit Freq Error 9.451kHz ~ OBW Power 99.00 % OHz Transmit Freq Error 10.455kHz  OBW Power 99.00 % OHz
x dB Bandwidth 4.981 MHz x dB -26.00 dB x dB Bandwidth 5.004 MHz xdB -26.00 dB
use sTaTus| sc. status
Keysight Spectrum Analyzer - Occupied BW =)&) & pi [E=R[E=N
500 _AC T_senseant] ALIGN AUTO _[01:43:05 AM Jul 28, 2023 R Ac | SENSEANT [ ALIGNAUTO  [01:44:10 AMJul26, 2023
Center Freq: 816.500000 MHz Radio Std: None Frequency Center Freq: 819.000000 MHz Radio Std: None Frequency
T Trig: FreeRun AvglHold:>10/10 5 Trig: Free Run AvglHold:>10110
‘ #FGain:Low #Atten: 30 dB Radio Device: BTS #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dBidiv Ref 30.00 dBm 10 dB/div Ref 30.00 dBm
Log——7 Log——7
=z CenterFreql o] CenterFreq(
10 816.500000 MHz R 819.000000 MHz|

0
[-10.0 /

0

=

STATUS

usc

-10.0
B I —— - 15— \
200 it 300 [P,
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 816.5 MHz Span 10 MHz| e [Center 819 MHz Span 10 MHz| el
ftRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms| 1000000 M2 [{Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms| 1000000 Mi
|Auto Man Auto Man
Occupied Bandwidth Total Power 28.0 dBm Occupied Bandwidth Total Power 29.8 dBm
4.4915 MHz Freq Offset 4.4967 MHz Freq Offset
Transmit Freq Error -549 Hz OBW Power 99.00 % 0Hz Transmit Freq Error 1.494 kHz OBW Power 99.00 % OHz
x dB Bandwidth 4.992 MHz x dB -26.00 dB x dB Bandwidth 4.965 MHz xdB -26.00 dB
usc sTaTus| sc: status
kS Q < Q
B Keysight Spectrum Analyzer - Occupied BW (== B Keysight Spectrum Anlyzer - Occupied BW =]
[ w S0 ac T senseant] ALIGN AUTO _ [01:44:00 AM Jul28, 2023 R [0 Ac | SENSEANT [ ALIGNAUTO [01:43:39 AM 28, 2023
| Center Freq: 819.000000 MHz Radio Std: None Frequency | Center Freq: 819.000000 MHz Radio Std: None Frequency
7 Trig: FreeRun Avg|Hold:>10110 T Trig: FreeRun AvglHold:>10110
| #FGain:Low Radio Device: BTS #AFGain:Low © #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
-og e
@ CenterFreq| CenterFreq|
0 S 819.000000 MHz| /e 819.000000 MHz|
0. 0.
/ \ [ \
-20.0 \ -20.0 “"/ \
-30.0 [ -30.0 M
400 400
500 500
-60.0 -60.0
[Center 819 MHz Span 10 MHz| CF Ste| [Center 819 MHz Span 10 MHz CF Ste|
[fRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms 1.000000 MH‘; [iRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms] 1.000000 MH';
- - |Auto Man - N Auto Man
Occupied Bandwidth Total Power 28.9 dBm Occupied Bandwidth Total Power 28.0 dBm
4.5090 MHz FreqOffset 4.4956 MHz FreqOffset]
Transmit Freq Error 5.873 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -8.914 kHz OBW Power 99.00 % OHz
x dB Bandwidth 5.009 MHz x dB -26.00 dB x dB Bandwidth 4.983 MHz x dB -26.00 dB

sTaTUS

OCC B26 5SM CH26740 16QAM

OCC B26 5SM CH26740 64QAM
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Report No.: 2360754R-RFUSV25S-A

D DEKRA

B8 Keysight Spectrum Analyzer - Occupied BW == B3 Keysight Spectrum Analyzer - Occupied BW l=te-
[/ [sie ac T senseant] ALIGN AUTO _[01:45:30 AM Jul 28, 2023 RE Ac | SENSEANT [ ALIGNAUTO [01:45:54 AM Jul26, 2023
‘ Center Freq: 821.500000 MHz Radio Std: None . Y Center Freq: 821.500000 MHz Radio Std: None a Y
== Trig: FreeRun AvglHold:>10110 5 Trig: Free Run AvglHold:>10110
‘ #FGain:Low #Atten: 30 dB Radio Device: BTS #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log——7 Log——7
. CenterFreq|fl Center Freq|f
10 R R 821500000 MHz P 821.500000 MHz|
0. o
-10.0 / \ -10.0 / \
20 Iy \ 00 L./ \
= — —_—
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 821.5 MHz Span 10 MHz| CF Ste [Center 821.5 MHz Span 10 MHz| CF Step
#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms| 1.000000 MH’; f#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms| 1.000000 MHz|
|Auto Man Auto Man
Occupied Bandwidth Total Power 29.6 dBm Occupied Bandwidth Total Power 28.7 dBm
4.4996 MHz Freq Offset 4.5193 MHz FreqOffset|
Transmit Freq Error 2106 kHz ~ OBW Power 99.00 % OHz Transmit Freq Error 2746kHz ~ OBW Power 99.00 % OHz
x dB Bandwidth 4.989 MHz x dB -26.00 dB x dB Bandwidth 5.006 MHz xdB -26.00 dB
use sTaTus| sc. status
Keysight Spectrum Analyzer - Occupied BW =)&) & pi [E=R[E=N
500 AC T_senseant] ALIGN AUTO _[01:46:19 AM Jul28, 2023 R Ac | SENSEANT [ ALIGNAUTO _[01:47:46 AM Jul26, 2023
Center Freq: 821.500000 MHz Radio Std: None Frequency Center Freq: 819.000000 MHz Radio Std: None Frequency
== Trig: FreeRun AvglHold:>10110 5 Trig: Free Run AvglHold:>10110
‘ #FGain:Low #Atten: 30 dB Radio Device: BTS #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dBidiv Ref 30.00 dBm 10 dB/div Ref 30.00 dBm
Log——7 Log——7
=z CenterFreql CenterFreq(
10 821500000 MHz 819.000000 MHz
0. o
-10.0 /' \‘ -10.0 / \\
[-20.0 "/ \ —— -200 -'/ I
frnm ]
. e o R
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 821.5 MHz Span 10 MHz| ep [Center 819 MHz Span 20 MHz| ep
ftRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms| 1000000 M [{Res BW 300 kHz #VBW 1 MHz Sweep 1ms| 2,000000 MHY
|Auto Man Auto Man
Occupied Bandwidth Total Power 27.9 dBm Occupied Bandwidth Total Power 29.5 dBm
4.4980 MHz Freq Offset 9.0086 MHz Freq Offset
Transmit Freq Error -6.368 kHz OBW Power 99.00 % 0Hz Transmit Freq Error 5.153 kHz OBW Power 99.00 % OHz
x dB Bandwidth 4.997 MHz x dB -26.00 dB x dB Bandwidth 9.964 MHz xdB -26.00 dB
usc sTaTus| sc: status
BB Corion Spectrom Arabee - Oceupied B (== B8 Koy et Ansber Occuptea B =]
[ w S0 ac T senseant] ALIGN AUTO _ [01:47:25 A Jul28, 2023 R [0 Ac | SENSEANT [ ALIGNAUTO [01:47:03 AM 128, 2023
| Center Freq: 819.000000 MHz Radio Std: None Frequency | Center Freq: 819.000000 MHz Radio Std: None Frequency
= Trig: FreeRun Avg|Hold:>10110 = Trig: Free Run AvglHold:>10110
| #FGainLow Radio Device: BTS #AFGain:Low © #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log— T (R —
@ CenterFreq| CenterFreq|
e B I
10 819000000 MHz s 819.000000 MHz
0. 0.
-10.0 / \ -10.0 / \
-20.0 J \ -200 AIII \
——— IS o
200 300
400 400
500 500
-60.0 -60.0
[Center 819 MHz Span 20 MHz| CF Step [Center 819 MHz Span 20 MHz CF Step
[fRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 2,000000 MHz| [iRes BW 300 kHz #VBW 1 MHz Sweep 1ms| 2.000000 MHz,
- - |Auto Man - N Auto Man
Occupied Bandwidth Total Power 28.7 dBm Occupied Bandwidth Total Power 27.8 dBm
9.0315 MHz FreqOffset 9.0114 MHz FreqOffset
Transmit Freq Error -23.909 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -1.525 kHz OBW Power 99.00 % OHz
x dB Bandwidth 9.949 MHz x dB -26.00 dB x dB Bandwidth 9.981 MHz x dB -26.00 dB

=

STATUS

usc

sTaTUS

OCC B26 10M CH26740 16QAM

OCC B26 10M CH26740 64QAM
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Report No.: 2360754R-RFUSV25S-A P D E K RA

5.1.

5.2.

5.3.

54.

Spurious Emission At Antenna Terminals (+/-1MHz)

Test Specification

According to Part 2.1051, 90.691

Setup
Radio
| Communication
Analvzer
: Directional couple
EUT .
Spectrum
Analyzer
Limits

(1) For any frequency removed from the EA licensee's frequency block by up to and including 37.5 kHz,
the power of any emission shall be attenuated below the transmitter power (P) in watts by at least 116
Log10(1/6.1) decibels or 50 + 10 log;o(P) decibels or 80 decibels, whichever is the lesser attenuation,
where f'is the frequency removed from the center of the outer channel in the block in kilohertz and
where f is greater than 12.5 kHz.

(2) For any frequency removed from the EA licensee's frequency block greater than 37.5 kHz, the power
of any emission shall be attenuated below the transmitter power (P) in watts by at least 43 + 10 log;o(P)
decibels or 80 decibels, whichever is the lesser attenuation, where f is the frequency removed from the

center of the outer channel in the block in kilohertz and where fis greater than 37.5 kHz.

Test Procedure

In accordance with Part 90.691 at least 1 % of the emission bandwidth was used for the resolution and
video bandwidths up to IMHz away from the Block Edge. At greater than 1 MHz, the resolution and video
bandwidth were increased to 1 MHz/3 MHz.The reference power and path losses of all channels used for

testing in each frequency block were measured.
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Report No.: 2360754R-RFUSV25S-A

5.5. Test Result of Spurious Emission At Antenna Terminals (+/-1 MHz)

ol ol
[ & [s0 ac] I T senseant] [ ALIGNAUTO [03:24:54 AN 27, 2023 | [ ® [s0 Ac] T_sensean] ALIGN AUTO A I27, 2023
| Center Freq: 822.600000 MHz Radio Std: None Frequency #Avg Type: RMS TRACE 7|  Frequency
Trig: Free Run AvglHold: 10110 ; Trig: Free Run TYPE(B W
FAIL - : Radio Device: BTS ite, ™ #Atten: 30dB oET|A NNNN N
Auto Tune|
Ref Offset 21 dB Ref Offset 21 dB. Mkr1 814.000 00 MHz
10 dBidiv____Ref 30.00 dBm 10dBidiv Ref 30.00 dBm -20.73 dBm
Log Log
. CenterFreq|fl Center Freq|
0 8 MHz| 813.980000 MHz|
0.
100 Il .
StartFreq|
0 i . 813.960000 MHz]
-30.0
W
400 e \»Mu {4 N N
oo Tt oy ’ Y L 0o Stop Freq|
14| 14.000000 MHz]
-60.0 200 -20.00 ol
T S
X . I RS
Start 812.5 MHz Stop 815.5 MHz! CF Step) o T CF Step|
2500000 MHz 4.000 kHz
Spur | Range | StartFreq | StopFreq | RBW | Frequency Amplitude A Limit jAuto Man Auto Man)
1 81250 MHz |813.96 MHz | 100.0 kHz 813839107 MHz |-22.78 dBm -9.781dB no
2 2 81396 MHz |814.00 MHz  20.00 kHz 813982121 MHz -19.31 dBm | F 0.688 dB
3|3 814.00 MHz_|815.50 MHz_|20.00 kHz|814.267000 MHz 16.03 dBm 8969 dB Freqoffset 500 Freqoffset
0 Hz| 0Hz|
600
Start 813.96000 MHz Stop 814.00000 MHz
#Res BW 20 kHz #VBW 62 kHz #Sweep 1.000 s (1001 pts)
s [srarus| = Jorarus,
Bandedge B26 1.4M CH26697 QPSK(1,0 Bandedge B26 1.4M CH26697 QPSK(1,0)PASS
ol ol
[ & [s00 ac] I T senseant] [ ALIGNAUTO [03:32:30 A 27, 2023 | [ ® [s0 Ac] I T_sensean] [ ALIGNAUTO [03:23:15 AM 27, 2025
| Center Freq: 822.500000 MHz Radio Std: None Frequency | Center Freq: 822.500000 MHz Radio Std: None q Y
== Trig: FreeRun ‘Avg|Hold: 1010 == Trig: FreeRun ‘AvglHold: 10110
PASS | IFGainiLow  ¥Atten: 30 dB Radio Device: BTS PASS | \FGainiLow tten: 30 B Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log — Log[—
. - Center Freq|fl Center Freq|
10 MHz ST - 822,500000 MHz|
. J . A A
100 7 - S 100 /
200 = I 200 11/ -
200 \w‘( ‘W'vf i 300 AN N \n
P A, M 0.0 il 1
A T y
-50.0 -50.0
60.0 -60.0
Start 823.3 MHz Stop 824.7 MHz! CF Step) Start 812.5 MHz Stop 815.5 MHz CF Step|
FFT 2500000 MHz 2500000 MHz|
Spur | Range | StartFreq | StopFreq | RBW | Frequency | Amplitude A Limit Man Spur | Range | StartFreq | StopFreq | RBW | Frequency | Amplitude 2 Limit jAuto Man)
1 1 823.30 MHz _|824.00 MHz | 20.00 kHz[823.784645 MHz [15.16 dBm -9.840 dB 1 1 81250 MHz 81396 MHz | 100.0 kHz 813.235238 MHz -22.39 dBm -0.385dB
2 2 824.00 MHz |824.04 MHz | 20.00 kHz 824.005779 MHz -20.21 dBm -0.212dB FreqOffse 2 2 813.96MHz |814.00 MHz | 20.00 kHz 813.994053 MHz -25.08 dBm -5.083 dB FreqOffset
3 |3 824.04 MHz |824.70 MHz  100.0 kHz 824.078111 MHz |-19.94 dBm -6.943 dB ora 3|3 814.00 MHz_|815.50 MHz_|20.00 kHz|814.220500 MHz [8.028 dBm -16.97 dB ora
= Jorarus,

fsvarus|

=

STATUS

=

T sensean] ALTGN AUTO [ 03:32:54 AW Jul27, 2023 T_sensean] ALIGN AUTO _[03:35:11 AM |27, 2023
Center Freq: 822.500000 MHz Radio Std: None Frequency ] Center Freq: 822.500000 MHz Radio Std: None Frequency
= Trig: FreeRun AvglHold: 10110 = Trig: Free Run AvglHold: 10/10
IFGain:Low  #Atten: 30 dB Radio Device: BTS IFGainilow  #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log——T 7 Logl— 7
B CenterFreql . CenterFreq|
i - MHz| < 822.500000 MHz|
E AN TN A 00 / \
100 -10.0 =
20 AN [ 00 4 A
. S LAYl pors pensty s iy 2 . Wi
i i oy o V
w00 400 . M -
Iy e
00 s foe iy A /N
600 500
Start 823.3 MHz Stop 824.7 MHz! CF Step Start 812.5 MHz Stop 815.5 MHz CF Step
FFT 2500000 MHz FFT 2500000 MHz|
Spur | Range | StartFreq | StopFreq | RBW | Frequency | Amplitude Py Man) Spur | Range | StartFreq | StopFreq | RBW | Frequency | Amplitude A Limit jAuto Man)
1 1 823.30 MHz _|824.00 MHz | 20.00 kHz|823.431425 MHz [7.333 dBm [17.67dB 1 1 81250 MHz |813.96 MHz  |100.0 kHz|813.861122 MHz |-21.52 dBm 8516 dB
2 2 82400 MHz  [824.04 MHz | 20.00 kiHz 824.018788 MHz |-27.11 dBm 711408 FreqOffset 2 2 813.96MHz |814.00 MHz  |30.00 kHz|813.995972 MHz |-17.11dBm |F |2.894 dB FreqoOffset
3 3 82404 MHz  [824.70 MHz | 100.0 kiHz 824.279048 MHz |-22.67 dBm -0.668 dB oH 3|3 814.00 MHz_|815.50 MHz_[30.00 kHz|814.202500 MHz |16.88 dBm 8.116dB oH
2 z

sTATUS

use

Bandedge B26 1.4M CH26783 QPSK(6,0)

Bandedge B26 3M CH26705 QPSK(1,0)
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= =) e]
[ r Jso ac] I [_sensean] [ auGnaTo o3 [’ [sio ac] I [_senseant] [ AIGNAUTO [03:36:32AM X127, 2023
#Avg Type: RMS TRacE] Frequency | Center Freq: 822500000 MHz Radio Std: None quency
e Trig: FreeRun == Trig: Free Run AvglHold: 10110
#Atten: PASS IFGain:Low #Atten: 30 dB. Radio Device: BTS
Auto Tune|
Ref Offset 21 dB Mkr1 813.999 56 MHz Ref Offset 21 dB
10 dBidiv  Ref 30.00 dBm -20.74 dBm 10aBidiv___Ref 30.00 dBm
Log Log——T——
CenterFreq|fi Center Freq|
2 813.980000 MHz A 822,500000 MHz
oo
" [-10.0
StartFreq(§
. 813.960000 MHz 20 7 #\
300 i
ol 2 i
. B v 7 B e e TRy
" Stop Freq| 500 \/\ Vot WA bl kil
814000000 MHz
200 2000 600
. [~ CF Step) Start 822.5 MHz Stop 825.5 MHz CF Step|
4000 kHz| FFT 2500000 MHz|
) jauto Man Spur | Range | StartFreq | StopFreq | RBW | Frequency | Amplitude 2 Limit Auto Man)
o0 1 1 822.50 MHz_|824.00 MHz__|30.00 kHz|823.732609 MHz [15.92 dBm -0.076 dB
2 2 824.00 MHz |824.04 MHz _|30.00 kHz|824.008913 MHz |-20.36 dBm -0.365 dB
500 Freq O'zs:: 3 3 824.04 MHz 82550 MHz_ |100.0 kHz|824.052125 MHz -17.91 dBm -4.905 dB Freq o'zs::
600
Start 813.96000 MHz Stop 814.00000 MHz
#Res BW 30 kHz #VBW 100 kHz #Sweep 1.000 s (1001 pts)
= fsvarus| = sTaTUS
Bandedge B26 3M CH26705 QPSK(1,0) PASS Bandedge B26 3M CH26775 QPSK(1,14
= [=)e]
[ r Jso ac] I T_senseant] [ AIGNAUTO (033542 AMIuI27, 2023 | [’ [sio ac] I [_senseant] [ ALIGNAUTO  [03:36:50 AMJul27, 2023
| Center Freq: 822.500000 MHz Radio Std: None Frequency | Center Freq: 822.500000 MHz Radio Std: None q Y
= Trig: FreeRun AvglHold: 10110 == Trig: Free Run AvglHold: 10110
PASS | IFGainlow __#Atten: 30 dB Radio Device: BTS PASS | IFGain:Low  #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log——7 Log——
. Center Freq|fl Center Freq|
10 MHz 822,500000 MHz
. P AN A ool o oA
-10.0 -10.0
20,0 L/ 200
" ot [
300 3 : 300 W e -
D s R T o LR P
-50.0 -50.0
50.0 -60.0
Start 812.5 MHz Stop 815.5 MHz! Start 822.5 MHz Stop 825.5 MHz
CF Step CF Step
FFT 2500000 MHz FFT 2500000 MHz|
5 = lAuto Man - — Auto Man
pur | Range | StartFreq | StopFreq |RBW  Frequency | Amplitude A [Aute Spur | Range | StartFreq  StopFreq |RBW | Frequency | Amplitude ALimit
1 1 81250 MHz  [813.96 MHz | 100.0 kiz 813.941532 MHz |-26.92 dBm -1392d8 1 1 822.50 MHz_|824.00 MHz__|30.00 kHz|823.465217 MHz [5.105 dBm -19.90 dB
2 2 81396 MHz [814.00 MHz |30.00 kiHz 813.979138 MHz |-28.33 dBm -8.332d8 FreqOffset 2 2 824.00 MHz |824.04 MHz  |30.00 kHz|824.012609 MHz -28.11 dBm -8.107 dB FreqOffset
3 814.00 MHz_|815.50 MHz_|30.00 kiHz 814.673500 MHz |3.877 dBm 21.12dB a oMz 33 824.04 MHz 825.50 MHz | 100.0 kHz |824.209288 MHz |-27.05 dBm -14.05 dB a oH2

fsvarus|

=

Jorarus,

Bandedge B26 3M CH26705 QPSK(15,0

ac | [ I

ge B26 3M CH26775 QPSK(15,0

[s0e [__SeNsE:NT] ALIGN AUTO ] 03:39:02 AM Jul 27, 2023

[soa SENSEINT] ALIGN AUTO __[03:38:23 AW Jul27, 2023
| Center Freq: 822.500000 MHz Radio Std: None Frequency ] Center Freq: 822.500000 MHz Radio Std: None Frequency
= Trig: FreeRun AvglHold: 10110 = Trig: Free Run AvglHold: 10/10
IFGain:Low  #Atten: 30 dB Radio Device: BTS IFGainilow  #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
og Log—— T ——
B A CenterFreql P CenterFreq|
0 MHz| 822,500000 MHz
0 oD - i
100 I 100
iy Wl
20 e 200
o i Y —
oo Wiy, J atnl W
o R — " R T T ,ﬁmlu' IO Jarel A ARl
PP ¥ "
Start 811.5 MHz Stop 816.5 MHz! CF Step Start 821.5 MHz Stop 826.5 MHz CF Step
2500000 MHz 2500000 MHz|
Spur | Range | StartFreq | StopFreq | RBW | Frequency Amplitude A Limit Man Spur | Range | StartFreq | StopFreq |RBW | Frequency Amplitude A Limit Man)
1 1 811.50 MHz  [813.96 MHz  |51.00 kiHz 813.910800 MHz |-29.06 dBm 116.06 dB 1 1 821.50 MHz_ |824.00 MHz _|51.00 kHz[823.648551 MHz [17.05 dBm -7.945dB
2 2 81396 MHz [814.00 MHz  |51.00 kiHz 813.994440 MHz |-22.06 dBm -2.065dB FreqOffset 2 2 824.00 MHz 824.04 MHz  |51.00 kHz|824.017400 MHz |-24.16 dBm 4159 dB FreqoOffset
3 3 814.00 MHz_|816.50 MHz _|100.0 kiHz [814.305000 MHz 20.65 dBm _4.348 dB oH 33 824.04 MHz 826.50 MHz | 100.0 kHz|824.059663 MHz -21.40 dBm -8.399 dB oH
2 z

= STATUS

sTATUS

use

Bandedge B26 5M CH26715 QPSK(1,0)

Bandedge B26 SM CH26765 QPSK(1,24)
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= =) e]
[ r Jso ac] I T senseant] [ ALIGNAUTO  [03:37:50 AM1ul27, 2023 | [’ [sio ac] I [_senseant] [ AIGNAUTO [03:39:28 AMJuI27, 2023
| Center Freq: 822.500000 MHz Radio Std: None Frequency | Center Freq: 822.500000 MHz Radio Std: None q Y
Trig: Free Run AvglHold: 10110 Trig: Free Run AvglHold: 10110
PASS FFGainLow  #Atten: 30.dB Radio Device: BTS PASS \FGainlow . #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log Log——T 7
. CenterFreq|fl Center Freq|
10 - MHz| 822,500000 MHz
0 DG s il bl 0.00 ety b et e L
-10.0 -10.0
200 ’W 200 \M
200 300 L AT v o
0 oy PO P oo i, AN ST PR
-50.0 -50.0
-60.0 -60.0
Start 811.5 MHz Stop 816.5 MHz! CF Step) Start 821.5 MHz Stop 826.5 MHz CF Step|
2500000 MHz 2500000 MHz|
Spur | Range | StartFreq | StopFreq | RBW | Frequency Amplitude A Limit uto Man Spur | Range | StartFreq | StopFreq | RBW | Frequency Amplitude A Limit Auto Man)
1 1 811.50 MHz  [813.96 MHz  |51.00 kiz 812.547960 MHz |-35.05 dBm -2205d8 1 1 821.50 MHz_|824.00 MHz _|51.00 kHz|822.525362 MHz [3.408 dBm 21.59dB
2 2 81396 MHz [814.00 MHz |51.00 kiz 813.993680 MHz |-29.12 dBm -0.121dB FreqOffset FRF) 824.00 MHz |824.04 MHz _|51.00 kHz|824.027450 MHz |-30.16 dBm -10.16 dB FreqOffset
3|3 814.00 MHz_|816.50 MHz_|100.0 kHz [816.365000 MHz 8.488 dBm 16518 oH2 33 824.04 MHz 826,50 MHz |100.0 kHz|824.116300 MHz |-27.94 dBm -14.94 dB oHa]
use sTaTus| use sTaTUS
Bandedge B26 SM CH26715 QPSK(25,0 Bandedge B26 SM CH26765 QPSK (25,0
= [=)e]
[ r Jso ac] I T_senseant] [ ALGNAUTO (034138 AMIuI27, 2023 | [’ [sio ac] I [_senseant] [ ALIGNAUTO [03:42:10 AMXuI27, 2023
| Center Freq: 822.500000 MHz Radio Std: None Frequency ] Center Freq: 822500000 MHz Radio Std: None q Y
Trig: Free Run AvglHold: 10110 == Trig: Free Run AvglHold: 10110
PASS | IFGainton  #Atien: 3048 Radio Device: BTS PASS | IFGain:Low  #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log——7 Log——
. fﬂ"l Center Freq|fl /,4. Center Freq|
10 MHz| J : 822,500000 MHz
i
(il T 0. } 0
-10.0 u -10.0 m *,l
00 I W‘FI" 200 i n,‘H I
200 H ] 200 H !’-
-40.0 -40.0
N y M o e A ) \‘ I J‘u LR
00 oy " \ e i kb T 0.0 | Mt ) et I W 4
50.0 { -60.0 I ‘
Start 809 MHz Stop 819 MHz. CF Step) Start 819 MHz Stop 829 MHz CF Step|
2500000 MHz 2500000 MHz|
Spur | Range | StartFreq | StopFreq | RBW | Frequency | Amplitude jAuto Man Spur | Range | StartFreq | StopFreq | RBW | Frequency | Amplitude 2 Limit jAuto Man)
1 1 809.00 MHz [813.96 MHz | 100.0 kiHz 813.857798 MHz |-37.03 dBm 240308 1 1 819.00 MHz_|824.00 MHz__|100.0 kHz[823.391304 MHz [20.07 dBm -4934dB
2 2 81396 MHz [814.00 MHz | 100.0 kHz 813.984876 MHz |-32.53 dBm -1253dB FreqOffset 2 2 824.00 MHz |824.04 MHz |100.0 kHz|824.008813 MHz -32.55 dBm -12.55dB FreqOffset
3 814.00 MHz_819.00 MHz _|100.0 kiHz 814575000 MHz20.40 dBm -4.603 dB oH 33 824.04 MHz 829.00 MHz | 100.0 kHz|824.186375 MHz |-36.86 dBm -23.86 dB on
2 z

sc| fsvarus|

Jsus|

Bandedge B26 10M CH26740 QPSK(1,0

R [s09 Ac | [

ge B26 10M CH26740 QPSK(1,49

[s02 [ seNseanT] ALIGN AUTO ] 03:42:34 AM Jul 27, 2023

SENSEINT] ALIGN AUTO __[03:41:07 AW Jul27, 2023
| Center Freq: 822.500000 MHz Radio Std: None Frequency ] Center Freq: 822.500000 MHz Radio Std: None Frequency
= Trig: FreeRun AvglHold: 10110 = Trig: Free Run AvglHold: 10/10
IFGain:Low  #Atten: 30 dB Radio Device: BTS IFGainilow  #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
og Log—— T ——
B CenterFreql CenterFreq|
0 MHz| 822,500000 MHz
sk nhgh ; " "
o P 0 iy i U B
-10.0 -10.0
20.0 ] i -20.0 ‘
W e
Ad A
402 e o -40.0 ian sy LR
500 500
60.0 -60.0
Start 809 MHz Stop 819 MHz. CF Step Start 819 MHz Stop 829 MHz CF Step
2500000 MHz 2500000 MHz|
Spur | Range | StartFreq | StopFreq | RBW | Frequency Amplitude A Limit Man Spur | Range | StartFreq | StopFreq |RBW | Frequency Amplitude A Limit Man)
1 1 809.00 MHz [813.96 MHz  100.0 kiHz |812.726462 MHz |-30.58 dBm 175848 1 819.00 MHz_[824.00 MHz _[100.0 kHz[819.442029 MHz |4.468 dBm -2053dB
2 2 81396 MHz [814.00 MHz | 100.0 kiHz 813.976592 MHz |-29.62 dBm 1-9622dB FreqOffset 2 2 824.00 MHz 824.04 MHz  |100.0 kHz|824.014888 MHz |-32.13 dBm -12.13dB FreqoOffset
3 3 814.00 MHz_819.00 MHz _|100.0 kiHz [818.015000 MHz |5.134 dBm 1987 dB oH 33 824.04 MHz 829.00 MHz |100.0 kHz|824.176450 MHz -33.74 dBm -20.74 dB oH
2 z

=

STATUS

sTATUS

use

Bandedge B26 10M CH26740 QPSK(50,0)

Bandedge B26 10M CH26740 QPSK(50,0)

Page: 27 of 38



Report No.: 2360754R-RFUSV25S-A P D E K RA

6. Spurious Emission

6.1. Test Specification

According to Part 2.1051, 90.691

6.2. Test Setup

Spurious emissions at antenna terminals

Radio
| Communication
Analyzer
: Directional coupler
EUT ,
Spectrum
Analyzer

Field strength of spurious radiation

1m to 4m (Antenna Tower)

Antenna

(Turntable)

Pre-Amplifier

Spectrum Analyzer tad | S I IController I—
[ |

Ground Plane
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6.3.

6.4.

Limits

Limit <-13dBm

43 + 10Log(P) down on the carrier where P is the power in Watts.

Test Procedure

In accordance with Part 2.1051, 90.691, the spurious emissions from the antenna terminal were measured.
The transmitter output power was attenuated using a combination of filters and attenuators and the
frequency spectrum investigated from 30 MHz to 20 GHz. The EUT was set to transmit on full power. The
EUT was tested on Low, middle and High channels for both power levels. The resolution and video
bandwidth was set to 1 MHz/3 MHz in accordance with Part 2.1051, 90.691. The spectrum analyzer
detector was set to Max Hold. In addition, measurements were made up to the 10th harmonic of the
fundamental. The device was then replaced with a substitution antenna, which input signal was adjusted

until the received level matched that of the previously detected emission.

The EUT is placed on a turn table which is 1.5 meter above ground. The turn table can rotate 360 degrees
to determine the position of the maximum emission level. The EUT was positioned such that the distance
from antenna to the EUT was 3 meters.

The antenna can move up and down between 1 meter and 4 meters to find out the maximum emission

level.

Both horizontal and vertical polarization of the antenna are set on measurement. In order to find the
maximum emission, all of the interface cables must be manipulated according to TIA/EIA 603-D on

radiated measurement.
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6.5. Test Result of Spurious Emission

Keysight Spectrum Analyzer - Swept SA == B3 Keysight Spectrum Analyzer - Swept SA l=te-
[ ® [sa & [_sensean] ALIGN AUTO _[09:03:11 PM1ul 28,2023 RE Ac | SENSEANT [ AIGNAUTO [02:47:57 AMul29, 2023
#Avg Type: RMS macz’Tz 3456 q y ] #Avg Type: RMS TRACE[1 2345 6 q y
Fas Trig: Free Run R Fast Trig: Free Run
Fosiniow * #Atten: 2008 DErT/ANNNNN Pogtow ™ #Atten: 20 4B oeTlA NNNN N
Auto Tune| Auto Tune|
Ref Offset 21 dB Mkr2 866.13 MHzZ| Ref Offset21 dB Mkr1 6.047 8 GHz|
{98l __Ref 30.00 dBm -41.65 dBm 1ogBisn__Ref 30.00 dBm -38.26 dBm
1
» Center Freq|f Center Freq|f|
10 515000000 MHz GHz
0. o
0o StartFreq| 0o StartFreq|
no 30.000000 MHz| 20 1 GHz
300 300 1
00 . - 400 L b
500 T T T [ I StopFreq/f 500 1 [ I Stop Freq|ff
| | | | | 1.000000000 GHz | | | 10.000000000 GHz
60,0 ‘ l l 600 l ‘
[Start 30.0 MHz Stop 1.0000 GHz CF Step)| [Start 1.000 GHz Stop 10.000 GHz CF Step
[#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 97.000000 MHz| FfRes BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 900.000000 MHz|
Aute Man Y | FUNCTION | FUNCTION WIDTH| pute Man
N T 814.67 MHz 24.32 dBm 6.047 8 GHz -38.26 dBm
N 3 866.13 MH: 4165 dB
2 m Freq Offset| Freq Offset|
| 0Hz] | 0Hz|
1 ]
1 o 1 d
2 5 T = 3
use sTaTus| sc. status
CSE B26 1.4M CH26697 QPSK(1,2) 30M-1G CSE B26 1.4M CH26697 QPSK(1,2) 1G-10G
B8 Keysight Spectrum Analyzer - Swept SA == B3 Keysight Spectrum Analyzer - Swept SA =]
[ RE 509 AC I INT] ALIGN AUTO __[09:04:35 PM Jul 28, 2023 RF AC_[ SENSE:INT] [ ALIGN AUTO __|02:48:27 AM Jul 29, 2023
#Avg Type: RMS mcE’Tz 3456 q y ] #Avg Type: RMS TRACE[1 2345 6 q y
Fas Trig: Free Run TIPE| M Fast Trig: Free Run
Fosiniow * #Atten: 2008 DErT/ANNNNN Poanitow > #Atten: 20 4B oeTlA NNNN N
ot Offeot21 dB Mkr2 888.99 MHZ| Auto Tune ot Oet21 B Mkr1 5,999 8 GHZ AutoTune
{9 gBidiu__Ref 30.00 dBm -42.01 dBm 19gBidn__Ref 30.00 dBm -38.75 dBm
1
2. Center Freq|fl Center Freq|f
10 515000000 MHz 5 GHz
0. o
00 StartFreq| 100 StartFreq|
20 30.000000 MHz 200 1 GHz,
-30.0 2| -300
40.0 ‘I -40.0 b o
0 T ! T T StopFreq|ff 00 I i Stop Freq|f
| | | | 1.000000000 GHz | | 10.000000000 GHz
500 | ‘ [ ‘ 500 ‘
[Start 30.0 MHz Stop 1.0000 GHz CF Step| [Start 1.000 GHz Stop 10.000 GHz CF Step
[#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 97.000000 MHz| FfRes BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts)] 900.000000 MHz|
Aute auto Man
N 3 819.00 MHz 24.18 dBm N f 5.999 8 GHz -38.75 dBm
N 1 888,99 MHz! 42,01 dBm FreqOffset FreqOffset
| 0 Hz| | 0Hz|
1 ]
1 - 1 -
usc sTaTus| sc. status
CSE B26 1.4M CH26740 QPSK(1,2) 30M-1G CSE B26 1.4M CH26740 QPSK(1,2) 1G-10G
B Keysight Spectrum Analyzer - Swept SA (== B Keysight Spectrum Analyzer- Swept SA =]
[ r [sia ac SENSEANT] ALIGN AUTO _[09:07:15 P Jul 26,2023 R [s0e A SENSEANT ALIGN AUTO _[02:49:00 AM Ju129, 2023
#Avg Type: RMS TRACE[1 2345 6 Frequency #Avg Type: RMS TRACE[1 2345 6 Frequency
PNO: Fast o 11ig: FreeRun TYRE M PNO: Fast GO 111g: |
IFGain:Low #Atten: 20 dB DETIANNNNN IFGain:Low #Atten: 20 dB DET/ANNNNN
eromect21 MKr2 880.06 MHz][  AutoTune et Omecta1 aB WMkr1 5,920 3GH|| ~ AutoTune
1L%g idiv__Ref 30.00 dBm -41.96 dBm| 1L%gsmlv Ref 30.00 dBm -38.55 dBm)|
i
. i Center Freq| Center Freq|
0 515000000 MHz 5 GHz
0. oo
100 StartFreq| 100 StartFreq(f
20 30.000000 MHz 200 1 GHz|
-30.0 -300 1
2
-400 - - [} - -400 ” ’ —
00 i i 1 T I T i | Stop Freq| 00 1 [ I Stop Freq|
| | | 1.000000000 GHz| | | 10.000000000 GHz,
] A Y Y Y H | i 1
Start 30.0 MHz Stop 1.0000 GHz| CF Ste| Start 1.000 GHz Stop 10.000 GHz| CF Ste|
[#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 97.000000 MHz| [#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 ptsf |  200.000000 MHz
Auto Man Auto Man
N 823.30 MHz. 24.22 dBm 59293 GHz
N 880,06 MHz 41.96 dBm FreqOffset FreqOffset
I 0 Hel L 0 Hz|
1 1
1 - 1 -
s status = status

CSE B26 1.4M CH26783 QPSK(1,2) 30M-1G

CSE B26 1.4M CH26783 QPSK(1,2) 1G-10G
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B8 Keysight Spectrum Analyzer - Swept SA == B3 Keysight Spectrum Analyzer - Swept SA l=te-
[/ Isie ac [ senseant] ALIGN AUTO _[10:46:03 PMJul 28,2023 R Ac | SENSEANT [ ALIGNAUTO [02:41:46 AMul29, 2023
#Avg Type: RMS macz’Tz 3456 q y ] #Avg Type: RMS TRACE[12345 6 q y
Fas Trig: Free Run R Fast Trig: Free Run
Fosiniow * #Atten: 2008 DErT/ANNNNN Pogtow ™ #Atten: 20 4B oeTlA NNNN N
Auto Tune| Auto Tune|
Ref Offset 21 dB Mkr2 913.93 MHz| Ref Offset21 dB Mkr1 6.059 5 GHz|
{98l __Ref 30.00 dBm -41.18 dBm 1ogBisn__Ref 30.00 dBm -38.31 dBm
1
» Center Freq|f Center Freq|f|
10 515000000 MHz 5 GHz
0. o
0o StartFreq| 0o StartFreq|
no 30.000000 MHz| 20 1 GHz
300 2 300 1
400 L 400 — L4 - .
ss0f { | | i T [ Stop Freq|ff 500 [ [ [ Stop Freq|f
| ‘ ‘ ‘ ‘ ‘ ‘ 1.000000000 GHz ‘ ‘ ‘ 10.000000000 GHz
] A I i \
[Start 30.0 MHz Stop 1.0000 GHz CF Step)| [Start 1.000 GHz Stop 10.000 GHz CF Step
[#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 97.000000 MHz| FfRes BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 900.000000 MHz|
pute Man ; oo fute Man
N 815.54 MHz 24.48 dBm 6.059 5 GHz -38.31 dBm
N 913,93 MH 4118 dB
2 m Freq Offset| Freq Offset|
| 0Hz] | 0Hz|
1 ]
1 o 1 L
use sTaTus| sc. status
CSE B26 3M CH26705 QPSK(1,7) 30M-1G CSE B26 3M CH26705 QPSK(1,7) 1G-10G
B8 Keysight Spectrum Analyzer - Swept SA == B3 Keysight Spectrum Analyzer - Swept SA =]
[ RE 509 AC ‘SENSE:INT] ALIGN AUTO __[10:47:37 PMJul 28, 2023 RF AC_[ SENSE:INT] ALIGN AUTO __|02:42:22 AM Jul 29, 2023
#Avg Type: RMS mcE’Tz 3456 q y ] #Avg Type: RMS TRACE[1 2345 6 q y
Fas Trig: Free Run TIPE| M Fast Trig: Free Run
Fosiniow * #Atten: 2008 DErT/ANNNNN Poanitow > #Atten: 20 4B oeTlA NNNN N
ot Offeot21 dB Mkr2 905.91 MHz| Auto Tune ot Oet21 B Mkr1 5,951 2 GHZ AutoTune
{9 gBidiu__Ref 30.00 dBm -41.90 dBm 19gBidn__Ref 30.00 dBm -38.70 dBm
1
2. Center Freq|fl Center Freq|f
10 515000000 MHz GHz
0. o
00 StartFreq| 100 StartFreq|
20 30.000000 MHz 200 1 GHz,
300 — -300 1
2
s 00 L
500 i T T T Stop Freq|fi 500 Stop Freq|f
‘ ‘ ‘ ‘ 1.000000000 GHz ‘ ‘ 10.000000000 GHz
> \ [ I I N I \
[Start 30.0 MHz Stop 1.0000 GHz CF Step| [Start 1.000 GHz Stop 10.000 GHz CF Step
[#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 97.000000 MHz| FfRes BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts)] 900.000000 MHz|
|Auto Man Auto Man
N 3 81916 MHz 24.17 dBm N f 59512 GHz -38.70 dBm
N 1 905.91 MHz. 4190 dBm FreqOffset FreqOffset
| 0 Hz| | 0Hz|
1 ]
1 - 1 -
usc sTaTus| sc. status
CSE B26 3M CH26740 QPSK(1,7) 30M-1G CSE B26 3M CH26740 QPSK(1,7) 1G-10G
B Keysight Spectrum Analyzer - Swept SA (== B Keysight Spectrum Analyzer- Swept SA =]
T @ Sin_Ac T sensean] ALIGN AUTO  [10:49:07 PHJul 28, 2023 R [0 ac | SENSEANT [ ALIGNAUTO [02:42:58 AMul29, 2023
#Avg Type: RMS TRACE[1 23456 Frequency #Avg Type: RMS TRACE[1 2345 6 Frequency
PNO: Fast 5o 111 TYPE|MWWAMAK PNO Fast <3 Trig: Free Run |
IFGain:Low #A DETIANNNNN IFGainiLow — #Atten: 20 dB DET/ANNNNN
eromect21 MKr2 985,42 MHZ][ ~ AutoTune et Omecta1 aB Mkr1 6,043 9 GHz|| ~ AutoTune
1L%g idiv__Ref 30.00 dBm -41.95 dBm| 1L%gsmlv Ref 30.00 dBm -38.72 dBm)|
i
i CenterFreq| Center Freq|
0 515000000 MHz 5 GHz
0. oo
100 StartFreq| 100 StartFreq(f
20 30.000000 MHz 200 1 GHz|
-30.0 -300 1
400 L ‘ 400 ’ -
00 - .- i T i I T Stop Freq| 00 | Stop Freq|
| | 1.000000000 GHz| 10.000000000 GHz,
60.0 ‘ ‘ ‘ ‘ | -60.0 ‘
Start 30.0 MHz Stop 1.0000 GHz| CF Step Start 1.000 GHz Stop 10.000 GHz| CF Ste
[#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 97.000000 MHz| [#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) |  900.000000 MHz|
N S puto Man v pute Man
N 3 822,62 MHz. 24.22 dBm 6.0439 GHz -38.72 dBm
N t 985.42 MHz 4195 dBm FreqOffset FreqOffset
I 0 Hel L 0 Hz|
1 1
1 - 1 -
s status = status

CSE B26 3M CH26775 QPSK(1,7) 30M-1G

CSE B26 3M CH26775 QPSK(1,7) 1G-10G
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Report No.: 2360754R-RFUSV25S-A

D DEKRA

B8 Keysight Spectrum Analyzer - Swept SA == B3 Keysight Spectrum Analyzer - Swept SA l=te-
[ w 2 ac SENSEINT] ALIGN AUTO _[10:34:40 PM1ul 28,2023 RE AC SENSEANT ALIGN AUTO__[02:12:17 AMJul29, 2023
#Avg Type: RMS macz’Tz 3456 q y ] #Avg Type: RMS TRACE[1 2345 6 q y
Fas Trig: Free Run R Fast Trig: Free Run
Fosiniow * #Atten: 2008 DErT/ANNNNN Pogtow ™ #Atten: 20 4B oeTlA NNNN N
Auto Tune| Auto Tune|
Ref Offset 21 dB Mkr2 861.08 MHzZ| Ref Offset21 dB Mkr1 6.146 5 GHz|
{98l __Ref 30.00 dBm -42.00 dBm 1ogBisn__Ref 30.00 dBm -38.58 dBm
1
» Center Freq|f Center Freq|f|
10 515000000 MHz 5 GHz
0. o
0o StartFreq| 0o StartFreq|
no 30.000000 MHz| 20 1 GHz
300 2 -300
-40.0 . -40.0
500 T i I Stop Freq|ff 500 Stop Freq|f
‘ ‘ ‘ 1.000000000 GHz 10.000000000 GHz
60,0 ‘ -60.0
[Start 30.0 MHz Stop 1.0000 GHz CF Step)| [Start 1.000 GHz Stop 10.000 GHz CF Step
[#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 97.000000 MHz| FfRes BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 900.000000 MHz|
pute Man ; oo fute Man
N 816.57 MHz 24.13 dBm 6146 5 GHz -38.58 dBm
N 861.08 MH: 42,00 dB
2 m Freq Offset| Freq Offset|
| 0Hz] | 0Hz|
1 ]
1 - 1 -
2 v < ; v
use sTaTus| sc. status
CSE B26 5M CH26715 QPSK(1,12) 30M-1G CSE B26 5M CH26715 QPSK(1,12) 1G-10G
B8 Keysight Spectrum Analyzer - Swept SA == B3 Keysight Spectrum Analyzer - Swept SA =]
[ RE 509 AC [ SENSEINT] ALIGN AUTO __[10:37:00 PMJul 28, 2023 RF AC_[ SENSE:INT] [ ALIGN AUTO __[02:12:52 AM Jul 29, 2023
#Avg Type: RMS mcE’Tz 3456 q y ] #Avg Type: RMS TRACE[1 2345 6 q y
Fas Trig: Free Run TIPE| M Fast Trig: Free Run
Fosiniow * #Atten: 2008 DErT/ANNNNN Poanitow > #Atten: 20 4B oeTlA NNNN N
ot Offeot21 dB Mkr2 951.87 MHz| Auto Tune ot Oet21 B Mkr1 6.274 3 GHZ AutoTune
{9 gBidiu__Ref 30.00 dBm -41.67 dBm 19gBidn__Ref 30.00 dBm -38.37 dBm
1
2. Center Freq|fl Center Freq|f
10 515000000 MHz GHz
0. o
00 StartFreq| 100 StartFreq|
20 30.000000 MHz 200 1 GHz,
300 300 1
2
I} I ¥
0 7 ] y T i T StopFreqll 0 i 1 StopFreq|f
‘ | 1.000000000 GHz ‘ 10.000000000 GHz
> I \ [ I I | N |
[Start 30.0 MHz Stop 1.0000 GHz CF Step| [Start 1.000 GHz Stop 10.000 GHz CF Step
[#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 97.000000 MHz| FfRes BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts)] 900.000000 MHz|
|Auto Man Auto Man
N 3 81916 MHz 24.13 dBm N f 6.274 3 GHz -38.37 dBm
N 1 951.87 MH: 4167 dB
2 m Freq Offset| Freq Offset|
| 0 Hz| | 0Hz|
1 ]
1 - 1 -
usc sTaTus| sc. status
CSE B26 5M CH26740 QPSK(1,12) 30M-1G CSE B26 5SM CH26740 QPSK(1,12) 1G-10G
B Keysight Spectrum Analyzer - Swept SA (== B Keysight Spectrum Analyzer- Swept SA =]
[ w S0 ac T senseant] ALIGN AUTO [ 10:38:10 PHJul 26,2023 R [0 ac | SENSEANT [ AIGNAUTO  [02:13:37 AM2uI29, 2023
#Avg Type: RMS TRACE[1 2345 6 Frequency ] #Avg Type: RMS TRACE[1 2345 6 Frequency
PNO: Fast 5o 111 TYPE|MWWAMAK PNO Fast <3 Trig: Free Run |
IFGain:Low #A DETIANNNNN IFGainiLow — #Atten: 20 dB DET/ANNNNN
eromect21 MKr2 866,57 MHz|  AutoTune et Omecta1 aB Wkr1 2.464 3GH|| ~ AutoTune
10 dBidiv__Ref 30.00 dBm -41.63 dBm| 10 dBidiv__Ref 30.00 dBm -36.59 dBm)|
Log 7 Log
CenterFreq| Center Freq|
0 515000000 MHz 5 GHz
0. oo
100 StartFreq| 100 StartFreq(f
20 30.000000 MHz 200 ] 1 GHz|
-30.0 -300 é
2 A
400 I} 400 -
00 ) T I i i | T Stop Freq| 00 [ Stop Freq|
| | 1.000000000 GHz| 10.000000000 GHz,
o \ I A N |
Start 30.0 MHz Stop 1.0000 GHz| CF Step Start 1.000 GHz Stop 10.000 GHz| CF Ste|
[#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 97.000000 MHz| [#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 ptsf |  200.000000 MHz
 x Aute Man Y [~ FUNCTION | FUNCTIONWIDTH| ___FUNCTION VALUE | pute Man
N 3 821.46 MHz. 24.11dBm 24643 GHz -36.69 dBm
N t 865,57 MHz. 4163 dBm FreqOffset FreqOffset
I 0 Hel L 0 Hz|
1 1
1 - 1 -
s status = status

CSE B26 5M CH26765 QPSK(1,12) 30M-1G

CSE B26 5M CH26765 QPSK(1,12) 1G-10G
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Report No.: 2360754R-RFUSV25S-A P D E K RA

B Koyight Specium Anayzer - Swept A = [ Keyight Spectrum Anayzer - Swept SA =l
[ & [wo i T SEnsENT] ALIGN AUTO[16:06:27 PH1uI 28,2023 ke ac | SENSENT [ AUGNAUTO [11:1552PHiui28,2023
#Avg Type: RMS TRAEE’TZ 3456 Frequency ] #Avg Type: RMS TRACE[12345 6 Frequency
Fasi Trig: Free Ru TYPE| M ot Trig: Free Run
Fosiniow * #Atten: 2008 DErT/ANNNNN Pogtow ™ #Atten: 20 4B oeTlA NNNN N
Auto Tune| Auto Tune|
eromeetzr MKr2 875,66 MHZ eromectar an Mkr1 6.115 6 GHZ]
{98l __Ref 30.00 dBm -41.99 dBm| 1ogBisn__Ref 30.00 dBm -38.49 dBm|
7
. 1 Center Freq CenterFreq|f
10. 5156.000000 MHz| 5. GHz|
0. 0.
0 StartFreq| 0o = StartFreq|
o 30.000000 MHz| 20 1 GHz
30, 2 -300
40, p—— ¢ 400 - “ T -
= — e I Moot h StopFreq(Jf 500 - Stop Freq(f
1000000000 GHz ) 10.000000000 GHz|
60, -60.0
Start 30.0 MHz Stop 1.0000 GHz CF Step| Start 1.000 GHz Stop 10.000 GHz CF Step
[#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 97.000000 MHz| FfRes BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 900.000000 MHz|
T e Man I S R — fute Man
818,00 MHz. 24.21dBm 6.1156 Ghz -38.48 dBm
875.66 MH: -41.99 dB:
2 m Freq Offset| Freq Offset|
| 0z | 0Hz]
1 1
1 o 1 J
vsa stars s status

CSE B26 10M CH26740 QPSK(1,25) 30M-1G CSE B26 10M CH26740 QPSK(1,25) 1G-10G
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Report No.: 2360754R-RFUSV25S-A

D DEKRA

Site :HY-CBO3
Condition :3m  Horizontal
Mode :LTE_B26_3M Part90_IRB7_CH26705

Test BY  :Gavin Wu

Date: 2023-08-26

Level (dBm)

128 FCC_Parto0z 826

250

37| 2

1

500

25

50

7.5

1000 2600 4200 5800. 7400 9000
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line  Limit  Level
MHz dBm d6m a8 dBm a8

1 1631.080  -49.20 -13.60  -36.20  -36.05  -13.15  Peak

2 2446.560  -38.12 -13.60  -25.12  -26.49  -11.63  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor
3. Over Limit = Level - Limit Line
4. Aux Factor = Convert E (dBuVm) to EIRP (dBm)

107 + 201og(3) - 104.8 = 11.8 dB

. The other emission levels were very low against the limit.

. The emission under 1GHz was not included since the emission levels
are very low against the limit.

own

Site :HY-CB@3
Condition :3m  Vertical
Mode :LTE_B26_3M_Part90_1RB7_CH26705

Test BY  :Gavin by

Date: 2023-08-26

Level (dBm)
12.5] FCC_Parto0Z B26
250
-37.5| 2
4
-50.0|
25|
750
-87.5|
- 1000 2600. 1200. 5800. 7400. 9000
Frequency (MHz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level
MHz dsm dBn B dsm a8

1 1631.000 -46.37 -13.e@ -33.37 -33.22 -13.15 Peak
2 2446.500 -37.37  -13.e0 -24.37 -25.74 -11.63 Peak

Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor

3. Over Limit = Level - Limit Line

4. Aux Factor = Convert E (dBuVim) to EIRP (dBm)

107 + 201og(3) - 104.8 - 11.8 dB

5. The other emission levels were very low against the limit.

6. The emission under 1GHz was not included since the emission levels
are very low against the limit.

Site :HY-CBO3
Condition :3m  Horizontal
Mode :LTE_B26_3M Part99_IRB7_CH26740

Test BY  :Gavin Wu

Level (dBm) Date: 2023-08-26

FCC_Parta0z B26

-125|
250
37| 2
-50.0 +

-62.5|
750

875

1000 2600. 7400, 9000

4200, 5800.
Frequency (MHz)

No. Frequency  Level Limit Over Read Factor  Remark
Line Limit Level

1 1638.008 -53.18 -13.e0 -48.18 -48.01 -13.17 Peak
2 2457.000 -41.86  -13.00 -28.86 -30.22 -11.64 Peak

Mote:
. Level = Read Level + Factor
. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor
. Over Limit = Level - Limit Line
. Aux Factor = Convert E (dBuVm) to EIRP (dBm)
- 107 + 20log(3) - 104.8 - 11.8 8B
. The other emission levels were very low against the limit.
. The emission under 1GHz was not included since the emission levels
are very low against the limit.

pPuwpe

o w

sSite :HY-CBO3
Condition :3m  Vertical
Mode :LTE_B26_3M Part90_1RB7_CH26740

Test BY  :Gavin Wu

Level (dBm) Date: 2023-08-26

FCC_Parto0z B26

“ooo 2600. 7400. 9000

4200. 5800.
Frequency (MHz)

No. Frequency  Llevel  Limit Over Read Factor  Remark
Line Limit Level

1 1638.000 -45.18  -13.e0 -32.18 -31.93 -13.17 Peak
2 2457.000 -35.45  -13.00 -22.45 -23.81 -11.64 Peak
Note:

1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor
3. Over Limit = Level - Limit Line
4. Aux Factor = Convert E (dBuVm) to EIRP (dBm)
- 107 + 20log(3) - 104.8 - 11.8 dB

5. The other emission levels were very low against the limit.
6. The emission under 1GHz was not included since the emission levels

are very low against the limit.
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Report No.: 2360754R-RFUSV25S-A

D DEKRA

Site JHY-CB03 Site iHY-CBe3
Condition :3n  Horizontal Condition i3m  Vertical
Mode :LTE_B26_3M_Part9e_IRB7_CH26775 Mode :LTE_B26_3M_Part90_1RB7_CH26775
Test BY  :Gavin Wu Test BY  :Gavin bu
Level (dBm) Date: 2023-08-26 Level (dBm) Date: 2023-08-26
12| FCC_Part90Z B26 12.5] FCC_Parto0Z B26
250 250
375 2 37.5) 2
1 1
3
-50.0 -50.0|
625 -62.5|
-75.0 75.0|
-87.5| -87.5|
o 1000 2600. 4200. 5800. 7400, 9000 - 1000 2600. 1200. 5800. 7400. 9000
Frequency (iz) Frequency (Miz)
No. Frequency Level  Limit  Over  Read  Factor  Remark No. Frequency  level  Limit  Over  Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBm dBm dB dBm dB MHz dBm dBm dB dBm dB
1 1645.000  -43.77 -13.00 -30.77  -36.58  -13.18  Peak 1 1645.000 -44.40 -13.00  -31.40  -31.22  -13.18  Peak
2 2467.500  -38.00 -13.00  -25.00  -26.34  -11.66  Peak 2 2467.500 -39.95 -13.00  -26.96  -28.38  -11.66  Peak
3 5757.500  -48.71 -13.00  -35.71  -49.35  @.64  Peak
Note:
1. Level Read Level + Factor Note:
2. Factor Antenna Factor + Cable Loss - Preamp Factor + Aux Factor 1. Level = Read Level + Factor
3. Over Limit = Level - Limit Line 2. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor
2. Aux Factor = Convert E (dBuVn) to EIRP (dn) 3. Over Limit - Level - Linit Line
107 + 2010g(3) - 104.8 - 11.8 B 4. Aux Factor = Convert E (dBuVn) to EIRP (dBm)
5. The other emission levels were very low against the limit. - 107 + 2010g(3) - 104.8 - 11.8 dB
6. The emission under 1GHz was not included since the emission levels 5. The other emission levels were very low sgainst the limit.
are very low against the limit. 6. The emission under 1GHz was not included since the emission levels
are very low against the limit.
Site tHY-CB@3 Site :HY-CB@3
Condition :3m Horizontal Condition :3m Vertical
Mode :LTE_B26_3M_Part9®_IRB7_CH26705 Mode :LTE_B26_3M_Part90_1RB7_CH26705
Test BY :Peter Test BY :Peter
Level (dBm) Date: 2023-08-28 Level (dBm) Date: 2023-08-28
_12.5| FCC_Part22&24 125 FCC_Part22824
-25.0 -25.0|
-37.5| -37.5|
-50.0 -50.0|
62.5| 2 3 62.5|
1 5 s 17 3 " s ¢
7150 -75.0|
-B7.5| -87.5|
b 30 224. 418. 612. B06. 1000 - 30 224, 418, 612. B806. 1000
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
1 139.610  -67.99 -13.00  -54.99  -52.86  -15.04  Peak 1 139.610 7110 -13.00  -58.10  -56.86  -15.04  Peak
> 233700 -65.36 -13.00 52,36  -49.96  -16.30  Peak 2 170.650  -67.47 -13.00  -54.47  -53.62  -14.45  Peak
3 295.780 -61.59 -13.00 -48.59 -47.63 -13.96 Peak 3 296.750 -71.96 -13.00 -58.96 -58.01 -13.95 Peak
4 357.860 -71.16 -13.00 -58.16 -58.47 -12.69 Peak 4 480.080 -72.47 -13.00 -59.47 -63.35 -9.12 Peak
5 390.840 -78.13 -13.00 -57.13 -58.70 -11.43 Peak 5 608.120 -72.71 -13.00 -59.71 -66.53 -6.18 Peak
6 450.980  -70.63 -13.00 -57.63  -66.98  -9.73  Peak 6 672140 -69.43 -13.00 -56.43  -64.89  -5.39  Peak
Note: Note:
1. Level - Read Level + Factor 1. Level - Read Level + Factor
2. Factor Antenna Factor + Cable Loss - Preamp Factor + Aux Factor 2. Factor Antenna Factor + Cable Loss - Preamp Factor + Aux Factor
3. Over Limit Level - Limit Line 3. Over Limit Level - Limit Line
4. Aux Factor = Convert E (dBuVm) to EIRP (dBm) 4. Aux Factor = Convert E (dBuVm) to EIRP (dBm)
107 + 2010g(3) - 104.8 = 11.8 B - 107 + 2010g(3) - 104.8 = 11.8 dB
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
6. The emission under 1GHz was not included since the emission levels 6. The emission under 16Hz was not included since the emission levels
are very low against the limit. are very low against the limit.
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are very low against the limit.

Site :HY-CBe3 Site :HY-CB03
Condition :3m  Horizontal Condition :3m  Vertical
Mode :LTE B26_3M Part9 1RB7_CH26748 Mode :LTE_B26_3M_Part90_1RB7_CH26740
Test BY :Peter Test BY :Peter
L evel (dBm) Date: 2023.08-28 Level (dBm) Date: 2023.08-28
12| FCC_Part22&24 12.5] FCC_Part22824
250 254
-37.5| -37.5|
-50.0 -50.0|
2
25 1 , . 625 J 3 s 5
4 5 4 5
750 5.0
-87.5| -87.5|
b 30 224. 418, 612. B06. 1000 - 30 224. 418, 612. 806. 1000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Fregquency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dém dBm a8 dBm a8 MHz dBm dBn a8 dBn B
1 176.658  -64.79 -13.80  -51.79  -58.34  -14.45  Peak 1 91.116  -68.72 -13.88  -55.72  -48.51  -20.21  Peak
2 327.79%  -61.98 -13.80  -48.98  -49.18  -12.88  Peak 2 171.620  -67.44 -13.00  -54.44  -53.81  -14.43  Peak
3 390.848  -71.34 -13.80  -58.34  -59.91  -11.43  Peak 3 296.750  -71.46 -13.00  -58.46  -57.51  -13.95  Peak
4 452,920 72,83 -13.80  -59.83  -63.16 -9.67  Peak 4 4ge.ese  -71.83 -13.08  -58.83  -62.71 -9.12 Peak
5 582.980  -74.85 -13.80  -61.85  -68.07 -6.78  Peak 5 576.110  -73.53 -13.00  -60.53  -66.51 -7.82  Peak
6  672.148  -71.27 -13.80  -58.27  -65.88 -5.39  Peak 6 672.140  -68.28 -13.00  -55.28  -62.89 539 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. Aux Factor = Convert € (dBuVm) to EIRP (dBm) 4. Aux Factor = Convert E (dBuVm) to EIRP (dBm)
= 107 + 201og(3) - 104.8 = 11.8 B = 107 + 2010g(3) - 104.8 = 11.8 B
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
6. The emission under 1GHz was not included since the emission levels 6. The emission under 1GHz was not included since the emission levels
are very low against the limit. are very low against the limit.
Site :HY-CBR3 Site :HY-C803
Condition :3m  Horizontal Condition :3m  Vertical
Mode :LTE B26_3M Part9®_1RB7_CH26775 Mode :LTE_B26_3M_Part90_1RB7_CH26775
Test BY :Peter Test BY :Peter
Level (dBm) Date: 2023-08-28 Level (dBm) Date: 2023-08-28
_12.5| FCC_Part22&24 125 FCC_Part22824
259 25
75 315
-50.0 -50.0|
12
-62.5| -62.5|
1 5
3 4 R 8 24 4 6
759 5.4
475 875
) 224, 418, 612 806. 1000 "0 224 418 612 806. 1000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBm dBn B
1 295.788  -60.28 -13. -47.28  -46.32  -13.96  Peak 1 91.110  -68.85 -13.88  -55.85  -47.84  -20.21  Peak
2 326.820 -59.31 -13. 46,31 -46.38  -12.92  Peak 2 296.750  -71.81 -13.00  -58.81  -57.86  -13.95  Peak
3 390.840  -69.91 -13. -56.91  -58.48  -11.43  Peak 3 326.820  -72.79 -13.00  -50.79  -59.87  -12.92  Peak
4 4se.982  -68.51 -13. -55.51  -58.78 -9.73  Peak 4 4ge.ese  -72.28 -13.08  -59.28  -63.16 -9.12  Peak
5 585.818  -74.62 -13. -61.62  -67.91 -6.71  Peak 5 672.140  -68.34 -13.00  -55.34  -62.95 539 Peak
6  672.148  -78.32 -13. -57.32  -64.93 -5.39  Peak 6 864.200  -69.25 -13.00  -56.25  -66.43 4282 Peak
Note: lote
1. Level - Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. hux Factor = Convert E (dBuvm) to EIRP (dBm) 4. Aux Factor = Convert E (dBuVm) to EIRP (dBm)
107 + 201og(3) - 104.8 = 11.8 dB = 187 + 20log(3) - 104.8 = 11.8 dB
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
6. The emission under 1GHz was not included since the emission levels 6. The emission under 1GHz was not included since the emission levels

are very low against the limit.
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7. Frequency Stability Under Temperature & Voltage Variations

7.1. Test Specification

According to Part 2.1055, 90.213

7.2. Test Setup

Radio
Communication
Analyzer

Temperature &

DC Power Supply

EUT

7.3. Limits

[Humidity Chamber

Limit

<+£2.5 ppm

7.4. Test Procedure

The frequency stability of transmitter is measured by:

(a) Temperature: The temperature is varied from -30 °C to 50 °C in 10 °C increment using a standard

temperature & Humidity chamber.

(b) Primary Supply Voltage: The primary supply voltage is varied 85 % to 115 % of the nominal value

for non-hand-carried equipment. For hand-carried, battery-powered equipment, primary supply

voltage is reduced to the battery operating endpoint which shall be specified by the manufacturer.

The EUT was connected via the base station simulator. Universal Radio Communication Tester, was used

to measure The Frequency Error. The maximum result of measurements was recorded.
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Temperature Variations

7.5. Test Result of Frequency Stability Under Temperature Variations

Temperature Test Deviation (kHz) Limit
Interval(°C) Channel 1.4 M 3iM 5M 10 M (kHz)
-30 Low -0.0062 0.0038 0.0041 -- +2.05

-20 Low 0.0039 0.0041 0.0048 -- +2.05

-10 Low 0.0049 0.0044 0.0048 -- +2.05

0 Low 0.0053 0.0027 0.0026 -- +2.05

10 Low 0.0039 0.0041 0.0060 -- +2.05

20 Low 0.0044 0.0056 0.0065 -- +2.05

30 Low 0.0051 0.0055 0.0078 -- +2.05

40 Low 0.0062 0.0062 0.0063 -- +2.05

50 Low -0.0047 0.0053 0.0049 -- +2.05

-30 Mid -- -- -- -0.0033 +2.05

-20 Mid -- -- -- -0.0021 +2.05

-10 Mid -- -- -- -0.0045 +2.05

0 Mid -- -- -- -0.0039 +2.05

10 Mid -- -- -- -0.0037 +2.05

20 Mid -- -- -- -0.0045 +2.05

30 Mid -- -- -- -0.0058 +2.05

40 Mid -- -- -- -0.0046 +2.05

50 Mid -- -- -- -0.0036 +2.05

-30 High 0.0055 0.0056 0.0041 -- +2.05

-20 High 0.0052 0.0021 0.0044 -- +2.05

-10 High 0.0057 0.0047 0.0028 -- +2.05

0 High 0.0062 0.0018 0.0056 -- +2.05

10 High 0.0050 0.0050 0.0041 -- +2.05

20 High 0.0046 0.0048 0.0041 -- +2.05

30 High 0.0036 0.0042 0.0056 -- +2.05

40 High 0.0048 0.0077 0.0075 -- +2.05

50 High -0.0050 0.0063 0.0051 -- +2.05

Voltage Variations

Temperature Test Deviation (kHz) Limit
Interval(°C) Channel 1.4M 3M 5M 10 M (kHz)
4.35 Low 0.0051 0.0059 0.0060 -- +2.05

3.8 Low 0.0044 0.0056 0.0065 -- +2.05

3.6 Low 0.0058 0.0065 0.0068 -- +2.05
4.35 Mid -- -- -- -0.0055 +2.05

3.8 Mid -- -- -- -0.0045 +2.05

3.6 Mid -- -- -- -0.0058 +2.05
4.35 High 0.0055 0.0055 0.0052 -- +2.05

3.8 High 0.0046 0.0048 0.0041 -- +2.05

3.6 High 0.0061 0.0048 0.0072 - +2.05

Page: 38 of 38




